



www.prolamsa.com

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 Centro Cienega de Flores NL C.P.65550	Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 Centro Cienega de Flores NL C.P. 65550	240245
		FECHA/DATE
		03/12/2015

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	%C	%Mn	%P	%S	%Si
4500120308	10146833-10	0009458248	0010299153	319564	RECT 4.00X3.00 0.2500 CGBSDN 12.000	12000 mm	0.1771	0.8215	0.0159	0.0056	0.1148
4500120308	10146833-10	0009458248	0010299155	319564	RECT 4.00X3.00 0.2500 CGBSDN 12.000	12000 mm	0.1771	0.8215	0.0159	0.0056	0.1148
4500120308	10146833-10	0009458244	0010299181	319564	RECT 4.00X3.00 0.2500 CGBSDN 12.000	12000 mm	0.1732	0.8228	0.0185	0.0062	0.1177
4500120308	10146833-10	0009444728	0010299164	319564	RECT 4.00X3.00 0.2500 CGBSDN 12.000	12000 mm	0.1771	0.8215	0.0159	0.0056	0.1148
4500121233	10148239-90	0009424061	0010237572	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1660	0.8512	0.0155	0.0057	0.1185
4500121233	10148239-90	0009422821	0010237562	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1712	0.8498	0.0099	0.0061	0.1361
4500121233	10148239-90	0009422824	0010237773	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1761	0.8517	0.0175	0.0026	0.1131
4500121233	10148239-90	0009422824	0010237765	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1761	0.8517	0.0175	0.0026	0.1131
4500121233	10148239-90	0009422824	0010237788	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1761	0.8517	0.0175	0.0026	0.1131
4500121233	10148239-90	0009422824	0010237800	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1761	0.8517	0.0175	0.0026	0.1131
4500121233	10148239-90	0009424061	0010237615	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1660	0.8512	0.0155	0.0057	0.1185
4500121233	10148239-90	0009424061	0010237584	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1660	0.8512	0.0155	0.0057	0.1185
4500121233	10148239-90	0009424061	0010237712	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1660	0.8512	0.0155	0.0057	0.1185
4500121233	10148239-90	0009415606	0010193088	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1740	0.8574	0.0119	0.0077	0.1174

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL		PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
4500120308	10146833-10	0009458248	0010299153	81	75	58	25	A500 Grado B	146977	Made in Mexico
4500120308	10146833-10	0009458248	0010299155	81	75	58	25	A500 Grado B	146977	Made in Mexico
4500120308	10146833-10	0009458244	0010299181	83	70	56	27	A500 Grado B	146981	Made in Mexico
4500120308	10146833-10	0009444728	0010299164	78	62	53	27	A500 Grado B	146977	Made in Mexico
4500121233	10148239-90	0009424061	0010237572	82	76	63	25	A500 Grado B	146692	Made in Mexico
4500121233	10148239-90	0009422821	0010237562	82	76	63	25	A500 Grado B	145991	Made in Mexico
4500121233	10148239-90	0009422824	0010237773	83	78	63	26	A500 Grado B	146698	Made in Mexico
4500121233	10148239-90	0009422824	0010237765	83	78	63	26	A500 Grado B	146698	Made in Mexico
4500121233	10148239-90	0009422824	0010237788	83	78	63	26	A500 Grado B	146698	Made in Mexico
4500121233	10148239-90	0009422824	0010237800	83	78	63	26	A500 Grado B	146698	Made in Mexico
4500121233	10148239-90	0009424061	0010237615	82	76	63	25	A500 Grado B	146692	Made in Mexico
4500121233	10148239-90	0009424061	0010237584	82	76	63	25	A500 Grado B	146692	Made in Mexico
4500121233	10148239-90	0009424061	0010237712	82	76	63	25	A500 Grado B	146692	Made in Mexico
4500121233	10148239-90	0009415606	0010193088	81	76	62	27	A500 Grado B	146691	Made in Mexico



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 Centro Cienega de Flores NL C.P.65550	Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 Centro Cienega de Flores NL C.P. 65550	240245
		FECHA/DATE
		03/12/2015

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
4500121233	10148239-90	0009424061	0010237676	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1660	0.8512	0.0155	0.0057	0.1185
4500121233	10148239-90	0009424061	0010237635	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1660	0.8512	0.0155	0.0057	0.1185
4500121233	10148239-90	0009424061	0010237644	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1660	0.8512	0.0155	0.0057	0.1185

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES ELONGACION/ ELONGATION(%)	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)				
4500121233	10148239-90	0009424061	0010237676	82	76	63	25	A500 Grado B	146692	Made in Mexico
4500121233	10148239-90	0009424061	0010237635	82	76	63	25	A500 Grado B	146692	Made in Mexico
4500121233	10148239-90	0009424061	0010237644	82	76	63	25	A500 Grado B	146692	Made in Mexico